

METALTEST, INC.
1205 5th Avenue South
Kent, Washington 98032
Phone (253) 813-5970 Fax (253) 859-0277
(800) 200-1376

9/27/2016

Inline Design
1420 Terry Ave #2304
Seattle, WA 98101

LAB 179852
PO Memo
MATL 316 Stainless Steel
SPEC N/A
TEST METHOD OES - Chemical Analysis
SIZE

Attn: Jad Honein

TEST REPORT

Page 1 of 1

Corrected Test Report 10/3/2016 - Changed address unit from #702 to #2304.

Identification

Qty:	8 samples (8 tested)
------	----------------------

Chemical Analysis Results:

ID	Al	C	Mn	P	S	Si	Cr	Ni	Mo	V	Nb	Cu	Fe
1	0.001	0.018	1.24	0.019	0.004	0.398	16.28	10.39	2.06	0.072	0.005	0.026	Rem
2	0.002	0.042	1.30	0.027	0.012	0.369	16.67	10.06	2.13	0.060	0.007	0.177	Rem
3	0.001	0.028	0.89	0.031	0.008	0.832	16.88	11.03	2.42	0.048	0.010	0.212	Rem
4	0.001	0.015	1.21	0.021	0.004	0.423	16.63	10.59	2.16	0.064	0.005	0.053	Rem
5	0.001	0.015	1.24	0.032	0.004	0.429	16.34	10.07	2.08	0.065	0.005	0.031	Rem
6	0.001	0.026	0.92	0.030	0.007	0.764	16.86	10.44	2.30	0.056	0.010	0.211	Rem
7	0.001	0.030	0.98	0.023	0.007	0.589	17.36	10.14	2.31	0.072	0.006	0.096	Rem
8	0.001	0.020	1.18	0.032	0.006	0.746	17.09	11.16	2.03	0.058	0.009	0.187	Rem

Note: Sample number ID per customer.

Acceptance criteria not specified.

Results reported for customer information.

Material (sample 2) conforms to typical chemical analysis requirements for 316 stainless steel per UNS 10th Edition.

Material (samples 1, 3, 4, 5, 6, 7, 8) conforms to typical chemical analysis requirements for 316 and 316L stainless steel per UNS 10th Edition.

Respectfully,

Wayne Langley
Lab Manager

THIS CERTIFICATE SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT THE WRITTEN APPROVAL OF METALTEST, INC. THE RECORDING OF FALSE, FICTITIOUS, OR FRAUDULENT STATEMENTS OR ENTRIES ON THIS DOCUMENT MAY BE PUNISHED AS A FELONY UNDER FEDERAL LAW.